Ref No Numer katalogowy Description Qty
1 2402300048-0001 Handle frame 1
2 360250056 Hexangular bolt A class M8X60 2
3 3410800033-0001 Reverse gear switch bush 2
4 360660010 Flat gasket 8 6
5 360870012 Elastic cylindrical pin, straight groove, light type )

4X20

6 2210900013-0001 Engine flame out cable 1
7 3000500003-0001 ®25 shock absorption handle rubber cover 2
8 3012800001-0001 Reverse gear switch 1
9 3010400013-0001 Reverse gear cable 1
10 3005000003-0001 Handle turning cable 1
11 3012200001-0001 Angle adjusting handle 1
12 3000200015-0001 Throttle cable 1

3000200029-0001 X720B Throttle cable 1
13 1815700001-0001 MF type throttle switch (®25) 1
14 3000900017-0001 2 generation lock handle 1
15 360080002 Metal hexangular lock nut M8 (chromeplate) 2
16 3009200043-0001 Normally disengaged clutch cable 1
17 2400600001-0001 ®25 cable clip 4




Ref No Numer katalogowy Description Qty
1 2603800001-0001 Handle seat cover 1
2 3417200001-0001 U type threaded stud 2
3 360120015 Non-metal hexangular lock nut M12 1
4 2406700001-0001 Vertical pipe lock pin 2
5 2425900001-0001 Wire hoop 1
6 2410600001-0001 Round shape small cushion sheath 3
7 360660009 Flat gasket 12 2
8 360260044 Hexangular bolt A class M12X90 1
9 2408000001-0001 1
10 360260011 Hexangular bolt C class M10X75 2
11 3406100001-0001 Transfer pressing spring 1
12 3008500001-0001 Transfer protrude tongue 1
13 2401500005-0001 Handle seat 1
14 360120013 1 Type non-metal hexangular lock nut M10 3
15 360260010 Hexangular bolt M10X100 1
16 3404300003-0001 Torsion spring 1
17 2400100002-0001 Restriction position plate 1
18 360120009 1 Type non-metal hexangular lock nut M8 6
19 2601100001-0001 Height adjustment rubber handle bar 1
20 360220096 Hexangular flange side bolt M8X35 2
21 3015100003-0001 Fix position plate 2
22 3004100003-0001 Height adjustment handle bar 1




Ref No Numer katalogowy Description Qty

2405700006-0001 168 engine back supporting frame 1
1 2405700004-0001 177 engine back supporting frame 1

2405700007-0001 178 engine back supporting frame 1
2 360660004 Washer 6 2
3 360620006 Spring washer 6 3
4 360120005 Non-metal hexagon locking nut M6 2
5 2410300004-0001 U-shape supporting seat 1
6 2410600001-0001 Small round cushion 6
7 360300152 Fully threaded hexagon bolt (larger) B M6*55 1
8 2603900001-0001 Gear box cover 1
9 360300045 Fully threaded hexagon bolt (larger) B M6*20 2
10 2410200001-0001 Supporting seat A 1




Ref No Numer katalogowy Description Qty
1 360530014 Stud bm=2d A M8*32 6
2 360220067 Hexagon flange bolt M8*35 4

2109300007-0001 Flange plate 1

3 2109300008-0001 Flange plate - 177F-2 1
2109300009-0001 Flange plate - 178F

4 3401100005-0001 Gasket between crankcase cover and flange 1

T010330046 WMI170F-2 engine 1

5 T010580001 WM177F-2 engine 1

T020070041 WMI178F diesel engine 1

6 2401800004-0001 Engine cover connection B - gasoline engine 1

2401800003-0001 Engine cover connection B - diesel engine 1

2604000001-0001 Engine cover 1

7 2604100001-0002 Engine cover - diesel engine 1

2610100001-0001 Engine cover decoration -diesel engine 2




Ref No




Ref No Numer katalogowy Description Qty
1 360720012 Deep groove ball bearing 6006 1
2 2112300001-0001 Central set 1
3 2112400001-0001 Spline sleeve 1
4 360660031 Washer 30.2x39.5%0.9 1
5 3406300001-0001 Separation spring 1
6 2112700001-0001 Friction disk 5
7 2112200001-0001 Steel plate 4
8 2112600001-0001 Pressure plate 1
9 360760004 Ball thrust bearing 1
10 2402500002-0001 Cushion cover 1
11 360920064 Circlip for shaft A type 20 1
12 3417000005-0001 Adjusting washer 1
13 2111400002-0001 Friction plate 1
14 3406300002-0001 Separation spring (smaller) 1




Ref No Numer katalogowy Description Qty
1 360120009 1 type Non metallic insert hexagonal locknut M8 6
2 360620008 standard elastic washer 8 10
3| Tail cover assembly 1
4 3400600001-0001 Gear box cover gasket 1
S5 | Gear box parts 1
6 3404800009-0001 Gear spring 1
7 360970006 Steel ball 11.906 G100 GB/T 308-2002 1
8 2410700002-0001 Cushion collar 2
9 2401400035-0001 Standing jointing seat 1
10 2407900003-0001 Gear indicator 1
11 360660010 Flat washer 8 4
12 360190001 1 type metallic hexagonal locknut M8 4




. AN \ AN
N39 a8 \20n

N
B
2J\ N\

~

N20N23 20

Ref No Numer katalogowy Description Qty
1 360910018 Circlip A type 52 for hole 4
2 2110900001-0001 Bushing 1
3 360720019 Deep groove ball bearing 6202 GB/T 276-94 2
4 360720036 Deep groove ball bearing 6205 GB/T 276-94 4
5 2108900002-0001 Worm rod A 1
6 3411100004-0001 Washer 51.8x42x1 1
7 3411100005-0001 Washer 51.8x42x0.5 1
8 2117300002-0001 Shift straight gear C 1
9 2118900001-0001 Shift straight gear B 1
10 3406800001-0001 Reverse gear spring 1
11 2118800003-0001 PTO straight gear C 1
12 2118800002-0001 PTO straight gear B 1
13 360120009 1 type metallic hexagonal locknut M8 3
14 3005300002-0001 Clutch cable seat 2
15 2406500001-0001 Draw Spring Arm 1
16 360530016 Stud bolt bm=2dM8x25 1
17 360940003 Split damping ring 6 1
18 2406800001-0001 Spacing rubber round 1
19 2406600001-0001 Reverse gear arm 1

20 3408800021-0001 Lip seal FB type 14x22x5 3
21 360580025 Elastic cylindrical pin & Roll & standard 6x26 2
22 2101800003-0001 Reverse gear fork 2
23 2110400002-0001 Striker fork 2
24 360530013 Stud bolt bm=2d A M8x45 2
25 3408800019-0001 Lip seal FB type 25x52x7 2
26 3410800040-0001 worm-wheel shaft bushing A 2

1

27

2113600004-0001

worm-wheel shaft A




Ref No

Numer katalogowy

Description

Q
<

28 2109000002-0001 worm-wheel A 1
29 360530017 Stud bolt bm=2d A M8x55 4
30 360840001 Cylindrical pin A type 6x20 2
31 3400700001-0001 Maintenance cover gasket 1
32 2111200001-0001 Maintenance cover 1
33 360620006 Standard elastic washer 6 3
34 360250008 Hexagonal bolt A class M6x12 3
35 360620008 Standard elastic washer 8 5
36 3005300006-0001 1100 Clutch cable sliding seat 1
37 360920071 Circlip for shaft A type 14 1
38 3410800041-0001 Gear shift bushing 1
39 2114100001-0001 Gear shift 1
40 3405300001-0001 Shift rod spring 1
41 3015600025-0001 Shift rod A 1
42 360660010 Flat washer A class 8 4
43 2102400003-0001 Clutch fork axes 1
44 3416100005-0001 O type rubber seal ring 8.75x1.9 2
45 3410800009-0001 Sheath For clutch Fork axes 2
46 3417800001-0001 Coamping bolt M8x15 1
47 2102500003-0001 Clutch fork 1
48 360940012 Split damping ring 9 1
49 3403400003-0001 Hexagonal plug screw M14x1.5x12 1
50 3412100046-0001 Aluminum flat gasket 14 1
51 2106000026-0001 Gear Box 1
52 360530015 Stud bolt bm=2d A M8x20 5
53 3401500001-0001 Top cover Gasket 1
54 2111100003-0001 Top cover 1
55 360010003 1 type Hexagonal Nut M8 4
56 1104700009-0001 Vacuum oil dipstick 1




\ N\ \‘\
\32 N3 N3t

\30

T

8 -
\\ \\ \\ (\_‘(’

\

29

N\

Ref No Numer katalogowy Description Qty
1 360120015 Non metal hexangular nut M12 2
2 3412100011-0001 Washer 12x29x4 2
3 2602400001-0001 PTO shatft shield 1
4 3408800020-0001 Lip seal FB type 38x55x8 1
5 360910017 Circlip A type 55 for hole 1
6 2113900001-0001 PTO shaft 1
7 2132500001-0001 Coupling band pressure spring 1
8 360970010 Steel ball 6.35 G100 b GB/T 308-2002 2
9 360530028 Stud bolt bm=2d A M12x32 2
10 2110600001-0001 tail cover 1
11 360530015 Stud bolt bm=2d A M8x20 2
12 360580026 Elastic cylindrical pin & Roll & standard 4x24 1
13 2111000001-0001 Idle pulley Mounting arm 1
14 3411100003-0001 Washer 12x24x1 1
15 360730010 Needle bearing KT121610 1
16 2110800001-0001 Idle pulley 1
17 2114000001-0001 Idle pulley shaft 1




Ref No Numer katalogowy Description Qty
18 360660013 Flat washer 10 2
19 360250039 Hexagonal bolt A class M10x30 2
20 2114500003-0001 Driving gear chief axis 1
21 2118800001-0001 PTO driving gear A 1
22 2109900001-0001 Coupling band 1
23 360920061 Circlip A type 30 for shaft 1
24 360720046 Deep groove ball bearing 6302 GB/T 276-94 1
25 360940011 Split damping ring 12 1
26 360720012 Deep groove ball bearing 6006 GB/T 276-94 1
27 GB/T819.2-1986 Sunk screw with cross recess M6x0.75%x25 1
28 2103500006-0001 PTO fork axes 1
29 2102600003-0001 PTO fork arm 1
30 2110400002-0001 Striker fork 1
31 3408800021-0001 Lip seal FB type 14x22x5 2
32 360920071 Circlip A type 14 for shaft 1




Ref No Numer katalogowy Description Qty
1 2406400001-0001 1
2 2407000001-0001 1
3 360010008 8
4 2800800006-0001 1
5 2800500003-0001 1
6 2800900007-0001 1
7 360250034 10
8 3410800064-0002 2
9 360620015 12
10 360380024 2
11 360220039 1
12 360640005 1
13 2132400001-0001 1
14 2406200001-0001 1
15 2407200001-0001 1
16 360620008 6
17 360380030 4
18 2110400002-0001 1
19 2407100002-0001 1
20 360220044 1




A 4
\ 4

| | | § 4 | | !
L e Y12 e s 16 1

Ref No Numer katalogowy Description Qty
1 2406400001-0001 1
2 2407000001-0001 1
3 360010008 Hexagon nut M10 8
4 2800800006-0001 4.0-8 inner wheel rim for x720 1
5 2800500003-0001 Tiller tyre with tube AG 16.2X4/0-8 4PR 1
6 2800900007-0001 4.0-8 outter wheel rim for x720 1
7 360250034 Fully threaded hexagon bolt A M10*25 10
8 3410800064-0002 2
9 360620015 Spring washer 10 12
10 360380024 2
11 360220039 1
12 360640005 1
13 2132400001-0001 1
14 2406200001-0001 1
15 2407200001-0001 1
16 360620008 Spring washer 8 6
17 360380030 4
18 2110400002-0001 1
19 2407100002-0001 1
20 360220044 1




Ref No Numer katalogowy Description Qty
1 3008300001-0001 PTO control lever B 1
2 3015600029-0001 Shift lever B 1
3 3402200004-0002 Clip B 1
4 3416700001-0001 PTO Hinge B 1
5 360870013 Straight flute heavy-duty spring column pin 3x20 2
6 3008200001-0001 PTO control lever A 1
7 360870012 Straight flute heavy-duty spring column pin 4x20 1
8 3416800001-0001 PTO Hinge A 1
9 3405600001-0001 Spring 1
10 360120009 Non metal hexangular nut M8 6
11 360660009 Washer 12 1
12 360710006 O-ring 11.2x1.8 1
13 360620008 Spring washer 8 6
14 360120024 Non metal hexangular nut M4 1
15 360410047 Cross-recessed disc-head screw M4x30 1
16 360980063 key A 6*20 2
17 2101100004-0001 Clutch assy 1
18 3401200003-0001 gasket 1
19 360980077 key 4.78x4.78x20 1

20 3412100011-0001 Washer 12x29x4 2
21 360120015 Non metal hexangular nut M12 2
22 3401900001-0001 Hinge, gear shifting 1




Ref No Numer katalogowy Description Qty
| Connector, rotary assy 1
2 2702800007-0001 Right blade assy 1
3 2105600055-0002 Gear box assy, rotary assy 1
4 2702800008-0001 Left blade assy 1
S | Protection cover, rotary assy 1




Ref No Numer katalogowy Description Qty
1 360260083 Hexangular bolt M12x80 1
2 360660009 Washer 12 1
3 360120015 Non metal hexangular nut M12 1
4 360660038 Washer 14 2
5 3008900001-0001 Height setting lever 1
6 360660010 Washer 8 2
7 360250029 Full-thread Hexangular bolt M8x30 (A grade) 3
8 2409500001-0001 Earth breaking blade 1
9 360190001 Metal hexangular nut M8 3
10 360620008 Spring washer 8 2
11 2406300004-0001 Connecting lever 1
12 361020074 Pin B 8x22 1
13 360560015 Split pin A 2.5%30 2
14 2601100001-0001 Grips,Height setting 1
15 2803100006-0001 Wheel(8x1.6) 1
16 360660015 A Grade Washer 16 1
17 2109800001-0001 wheel axle 1
18 3402200004-0002 Clip B 1
19 360120017 Non metal hexangular nut M 14 2




Ref No Numer katalogowy Description Qty
1 360120009 1 type non-metal hexangualr lock nut M8 12
2 2706000001-0001 Blade handle flange plate 1
3 2700200001-0001 Rotary tilling blade (left) 6
4 2700200002-0001 Rotary tilling blade (right) 4
5 2712100001-0003 Blades holder 2
6 360250126 Hexangular thread bolt A class M8X35 8
7 360250028 Hexangular thread bolt A class M8X25 4




Ref No Numer katalogowy Description Qty
1 360250011 Hexangular thread bolt A class M6X20 1
2 360590001 gasket C class 6 1
3 2404500001-0001 @8 rubber gasket 2
4 2134900001-0001 connector 1
5 3408800022-0001 Lip seal FB type 28X50X7 1
6 360740001 Bearing S7004 1
7 360720032 Deep groove ball bearing 6204 1
8 2110000007-0001 bevel gear 1
9 2106200001-0001 Rotary tilling gear box 1
10 360530015 Two side with tread bolt bm = 2d A M8X20 4
11 3416500001-0001 gear box gasket 1
12 2425300018-0001 Connecting frame 1
13 360660010 Flat gasket class 8 8
14 360620008 Standard elastic gasket 8 4
15 360080002 1 type metallic hexangular lock nut M8 4
16 3408800023-0001 Lip seal FB type 25X35X7 2
17 360720036 Deep groove ball bearing 6205 2
18 3412100046-0001 Aluminum gasket 14 1
19 3403400003-0001 Hexangular tread plug M14X1.5X12 1

20 2113600010-0001 Rotary tilling PTO 1
21 360920061 PTO elastic circlip A type 30 1
22 2110100002-0001 Rotary tilling Big gear 1
23 3400900003-0001 Side cover Gasket 1
24 2124800002-0002 Side cover 1
25 360250028 Hexangular thread bolt A class M8X25 4




Ref No Numer katalogowy Description Qty
1 2706000001-0001 Blade handle flange plate 1
2 2700200002-0001 Rotary tilling blade (right) 6
3 2700200001-0001 Rotary tilling blade (left) 4
4 2712100001-0003 blades holder 2
5 360120009 1 type non-metallic hexangualr lock nut M8 12
6 360250126 Hexangular thread bolt A class M8X35 8
7 360250028 Hexangular thread bolt A class M8X25 4




\

UL

Ref No Numer katalogowy Description Qty
1 2601600142-0001 Rotary tilling mud fender C 1
2 360560015 Split pin ABtype 2.5X30 2
3 2406900001-0001 Second board for Mud fender A 2
4 2602500003-0001 Rotary tilling mud fender A 1
5 2420800001-0001 vibration absorber 2
6 360660013 gasket 10 3
7 360250024 Hexangular thread bolt C class M8X20 12
8 360620008 Standard gasket 8 12
9 360010003 I type Hexangular screw M8 12
10 2601600141-0001 Rotary tilling mud fender B 1
11 360940013 Split pin 8 1
12 3406000001-0001 Spring 1
13 3401700002-0001 L type pin 1
14 2602700006-0001 Rotary tilling mud fender D 1




	Arkusz1

